
Subject to change without notice
All Rights Reserved. Copyright © 2012, Yokogawa Electric Corporation

Represented by: YOKOGAWA ELECTRIC CORPORATION
World Headquarters
9-32, Nakacho 2-chome, Musashino-shi, Tokyo 180-8750, Japan
http://www.yokogawa.com/

YOKOGAWA CORPORATION OF AMERICA
12530 West Airport Blvd, Sugar Land, Texas 77478, USA 
http://www.yokogawa.com/us/

YOKOGAWA EUROPE B.V. 
Euroweg 2, 3825 HD Amersfoort, The Netherlands 
http://www.yokogawa.com/eu/

YOKOGAWA ENGINEERING ASIA PTE. LTD.
5 Bedok South Road, Singapore 469270, Singapore
http://www.yokogawa.com/sg/

YOKOGAWA CHINA CO., LTD. 
3F TowerD Cartelo Crocodile Building
No. 568 West Tianshan Road, Shanghai 200335, China
http://www.yokogawa.com/cn/

YOKOGAWA MIDDLE EAST & AFRICA B.S.C.(c)
P.O. Box 10070, Manama
Building 577, Road 2516, Busaiteen 225, Muharraq, Bahrain
http://www.yokogawa.com/bh/

Trademarks
All brand or product names of Yokogawa Electric Corporation in this bulletin are trademarks or registered trademarks of Yokogawa Electric
Corporation. All other company brand or product names in this bulletin are trademarks or registered trademarks of their respective holders. 

[Ed:02/d]       Printed in Japan, 606(KP)

Fossil �red power plants

Gas turbine power plants

Renewable energy power plants

Plant services and/or plant simulators

Yokogawa service o�ces

Italy 
400 MW
combined cycle

Romania
4 x 330 MW
�ue gas desulfurization

Turkey
130 MW
combined cycle

China
450 MW
wind power

China 
6 x 300 MW 
coal �red

India  
2 x 600 MW 
2 x 500 MW 
coal �red

India
3 x 660 MW
supercritical
coal �red 

Algeria
369 MW
IWPP

Nigeria 
530 MW & 2 x 450 MW 
simple cycle

Taiwan
2 x 550 MW
coal �red

Korea
9 x 100 MW
coal �red

Brazil 
2 x 75 MW, 
oil & gas �red

Trinidad and Tobago
720 MW
combined cycle

Bulgaria
8 x 200 t/h
�ue gas desulfurization 

Korea
800 MW supercritical
training simulator

Japan
2 x 1,050 MW
flue gas desulfurization

U.S
480 MW, combined cycle

U.S
100 MW, combined cycle

Canada
120 MW, cogeneration

U.S
3 x 70 MW, gas & oil �red

Brazil 
460 MW, 
combined cycle

Vietnam
2 x 300 MW, coal �red
simulator & training

Japan 
375 MW & 350 MW 
gas �red

Brunei
110 MW
combined cycleThailand

2 x 110 MW
combined cycle

Saudi Arabia
360 MW
IWPP

Australia
4 x 500 MW
coal �red revamping

Indonesia
110 MW & 95 MW
geothermalSingapore

2 x 600 MW
oil �red
simulator & training

Australia
4 x 720 MW
coal �red revamping
simulator & training
turbine upgrading

Australia 
4 x 550 MW 
brown coal �red revamping 
simulator & training

Mongolia
8 x 420 t/h
coal �red
revamping & simulator

Spain
800 MW
combined cycle
w/ LNG terminal

Venezuela 
460 MW 
combined cycle

UK
37 MW
waste to energy

Kuwait
90,000 t/d
desalination

Egypt
750 MW
750 MW
750 MW
combined cycle

Australia
solar (CSP)

Vietnam
2 x 600 MW
coal �red

Yokogawa Vigilance at your service worldwide - representative projects

Yokogawa in the 
water industry

Bulletin 53W01A03-01E



The clear path to operational excellence
Envision a plant where people are watchful and attentive while your business responds to change quickly 
and efficiently. Now picture an operation that delivers non-stop production while confidently expanding 
your capabilities into the future. 
Imagine no further. 
This is the vision and promise behind VigilantPlant, the clear path to operational excellence.
VigilantPlant excels at bringing out the best in your plant and your people – keeping them fully aware, 
well informed, and ready to face the next challenge.

Smart ideas for a sustainable future
Yokogawa is committed to sustaining your business, the environment,  and  the 
society that we all are a part of. We are doing this by developing  more 
energy-efficient technology, helping operations reduce their carbon footprint, 
and building rock solid products that protect our environment from contaminants. 
Sustainability is not just a job for Yokogawa but for all industry.

Long-term partnership 
for your business

With our leading edge technology and extensive 
application know-how, we work with you to provide 
quality solutions that invigorate your business and add 
high value over the entire plant lifecycle.

21



Wide application experience in the water industry
Yokogawa delivers cost benefit solutions through the water and waste water plant controls and instrumentation. 
This improves the performance of plants and ensures that they can operate competitively in today’s water 
markets, and also reduces their operation costs. Yokogawa supports a wide range of control applications in 
both  municipal  and industry market and assists plant owners  to identify areas of plant operations that benefit 
from modern controls running on the latest digital control  system platform, with modern field instrumentation.

Water treatment plant 

District meter area ( DMA )

Wastewater treatment plant

Sewage treatment plant 

Seawater desalination plant ( RO and MSF )

Industry multi-utility plant ( Desalinated water, 
demineralized water, steam, electricity, wastewater )

Water pipeline/distribution network

Water/wastewater pumping station

43



Yokogawa offers optimum solutions to improve the reliable operation of water plants.
These solutions include sophisticated technologies, unsurpassed product quality, 
and extensive application know-how throughout the lifecycle.

Water plant

Raw water 
quality management

Chlorine injection 
feedforward control

Coagulation 
control

●     VOC analyzer
●     Trace oil-in-water monitoring

●     Automatic ammonium-
        nitrogen analyzer

●     Turbidity analyzer
●     pH analyzer
●     Alkalinity analyzer

Water treatment process

Receiving well

Mixing basin
Flocculation basin Sedimentation basin

Sludge
basin

Sludge
thickening

tank
Dewatering
equipment

Sand basin

Clean water
reservoir

Sand
filtration

Water
distribution

Water
intake Water

distribution

Energy
recovery

Reverse
osmosis

RO Reject 
Water

Seawater desalination plant

Water plant

●     pH analyzer
●     ORP analyzer
●     Conductivity analyzer
●     Turbidity analyzer
●     Residual chlorine analyzer

■     Sea water intake control
■     Pretreatment  control 

■     SWRO (Sea Water Reverse Osmosis) control
■     BWRO (Brackish Water Reverse Osmosis) control
■     Post treatment control

Sludge treatment process

■     Sand filtration management

●     Magnetic flowmeter 
        (for flow measurement)
●     Differential pressure transmitter
        (for level measurement)

●     Turbidity analyzer

Drainage
basin

Water
intake

Ozone
contact basin

Activated
carbon filtration

5 6



Water
discharge

Sewers and pump stations

Wastewater treatment plant

■   Sludge feed control
■   Differential speed control

■   Sodium hypochlorite 
      injection control

■   Sludge feed control
■   Chemical injection control

Manhole

Grit chamber

Primary 
sedimentation
tank

Final sedimentation tankReaction tank

Blower　
Filtering

Chlorine mixing basin

Sludge 
thickener

Sludge

Centrifugal thickener Sludge
storage

Sludge
storage

Dewatering Cake
storage pot

Gas holder
Heating boiler

Sludge digestion gas 
refining equipment

Digester
tank

Relay pump
station

Reclaimed
water

To city gas 
distribution facility

To sludge
incineration facility

■   Influent wastewater
    monitoring 

■   Digester tank 
    heating control

■   Wastewater
    pump control

■   Scum pit monitoring ■   Raw sludge
    removal control

●    P-B flume
●    pH analyzer
●    Conductivity meter
●    Magnetic flowmeter (for flow measurement)
●    Differential pressure transmitter (for level measurement)

●    DO, ORP, and MLSS analyzers ●    UV analyzer
●    Turbidity analyzer
●    Nitrogen analyzer

●    Phosphorus analyzer
●    Weir flowmeter

■   Blower flow
    control

■   Return sludge control
■   Waste sludge removal control

■   Discharge water 
    monitoring

（*1）

Wastewater

Sludge treatment

Sludge
（*1）

Yokogawa offers sustainable solutions for every part of widely distributed wastewater 
facilities that maximize efficiency and achieve the operational excellence that is the 
hallmark of VigilantPlant by improving the visibility of information, enhancing the 
predictability of processes, and enabling quick and agile responses to changes in the 
business environment.

Wastewater plant

7 8



for the total water managementor the totttttal water manageme
Leading-edge  technology

Platforms

SCADA, PLC/RTU  Solutions

Digital Fieldnetwork
& Wireless Solutions

DCS Solution

Management Solutions

Plant information management systems Event analysis

Operation efficiency improvement Plant resource managerOperation efficiency improvement Plant resource manager

Event analysisant information management system

Yokogawa offers a wide range of control solutions that embody our 
outstanding technologies, product quality, and application know-how to 
improve your operation of municipal and industrial water/wastewater plants.

STARDOM
engineering tool

Plant information
management system

Plant resource 
manager

GPS receiver,
SNTP server

Remote
devices

Field control junction
All-in-one intelligent

PLC/RTU

Dual redundant 
configurable PLC/RTU

Modem

GSM/GPGR,Satellite,
RF,and more

Low-power hybrid PLC/RTU
Remote terminal unit

PSTN. xDSL.
and more

Modem

Field control node

Wide Area
Network

FOUNDATION Fieldbus

Industrial use
surveillant Camera

Graphic
Panel

HART

High-speed intelligent
PLC/RTU

9 10



Client/server architecture
FAST/TOOLS is client/server based, and support for standards such as XML, HTML, Java, ODBC, and OPC 
ensures uniform and standard interfaces to other packages and applications. This open architecture also 
provides easy access to the system, making it simple to integrate extra functions to complement the wide 
range of standard functionality. FAST/TOOLS is scalable from less than a hundred to more than a million 
I/O points, and supports multiple architectures from single node solutions to multi-node client/server 
systems. 

A full suite solution
FAST/TOOLS is a powerful, state-of-the-art, flexible, distributed Supervisory Control and Data Acquisition 
(SCADA) system. FAST/TOOLS  excels in its highly flexible design, combined with exceptional performance 
and on-line configuration capability. It is an optimum package for widely distributed RTUs operation, 
supervisory solutions, and maintenance, available on a wide range of water and wastewater applications 
with PLC systems. That all adds up to support for the highest levels of efficiency and outstanding quality in 
industrial and utility processes.

Features

The FAST/TOOLS software kernel has a very small footprint, and its efficient design means low CPU usage. This 
makes FAST/TOOLS very reliable, and ensures high performance with even the largest systems having 100,000 
or more I/O points.

Very high performance

The FAST/TOOLS Web-HMI enables a zero deployment strategy that delivers a rich user experience to the client 
location, with a minimum of fuss.

Web-based HMI 

FAST/TOOLS supports long-term data archiving and storage. Stored data is available for online trending, 
reporting, analysis, and historical alarm/event display, with a defined storage life of hours, weeks, or even years.

Data archiving 

Modifications and extensions to the configuration can be carried out on-line, without affecting systems operations. 
With FAST/TOOLS, there’ s no need to schedule down time, no need to reboot.

On-line configuration with no downtime

Plant equipment such as block valves and pumps can be organized as objects with defined properties and 
characteristics, and these can be propagated to the entire plant area by assigning the objects unique tag names.

Object oriented engineering

Object Oriented Engineering

SCADA Solution

Web-HMI
Client

FAST/TOOLS
Server

FAST/TOOLS
Front-End

Web-HMI
Server

Valve class
Connection
with valve.

(Colour, position, etc)

Valve
symbol

Valve
object

Process
display